
PROPOSAL NO 

ISSUE DATE   

REQUEST FOR PROPOSAL (RFP) 
COVER SHEET 

PROPOSAL TITLE: 

SUBMISSION DEADLINE: on 

SUBMIT PROPOSAL TO:  City Clerk’s Office 
11701 Community Center Dr 
Northglenn CO 80233 

or 
rfp@northglenn.org 

CONTACT: 

EMAIL: 

PHONE: 

Bidding instructions and drawings are available at the Rocky Mountain E-Purchasing website or at: 
https://www.northglenn.org/government/bids_with_the_city.php 

MANDATORY 
PREBID CONFERENCE: 

DATE & TIME: at 

LOCATION: 

The undersigned hereby affirms that (1) they are a duly authorized agent of the vendor, (2) they have read all 
terms and conditions, requirements, and instructions of this bid as stated or implied, (3) the vendor warrants that 
[...]
heated samples significantly impacted the finished water DBP concentrations likely to enter a 
distribution system. Heating appeared to alter the DOM composition, resulting in poor removal of 
C-DBP precursors and negative implications for finished water quality, despite the generally lower 
raw water TTHM and HAA5 yields.  

The negligible removal of HAN4 precursors by coagulation for the heated leachates, and 
better, although low, removal for the control leachates is likely attributed to low molecular weight 
and low anionic charge of N-DBP precursors, resulting in relatively ineffective removal (Bond et 
al. 2012). Overall, the results suggest chloropicrin precursors are more amenable to coagulation 
than HAN4 precursors, consistent with previous work (Hohner et al. 2016). Nitrosamines were not 
considered in this study, however an increase in reactivity was observed from chloramination of 
wildfire-affected detritus extracts (Wang et al. 2015b).  

CONCLUSIONS 

Controlled laboratory heating at 225C of soil and litter samples from varying geographic 
regions resulted in clear and measurable alterations to the soluble DOM character, indicated by 
increased SUVA254. Despite the higher SUVA254, a change in DOM quality, such as shifts towards 
lower molecular weight compounds, may have adversely affected coagulation treatment, resulting 
in elevated settled water turbidity and minimal DOC removal. Further, finished water quality was 
negatively influenced, including the exceedance of DBP MCLs and high chloropicrin 
concentrations. Heat-induced changes to particle size and characteristics were not explored in this 
study, but may have negatively affected coagulation processes possibly due to the presence of finer 
materials.  

While the results from this study provide insight into the potential alterations that may 
occur during a wildfire, important considerations must be noted. Natural fires will likely result in 
patchiness across the burned landscape and a heterogeneous mixture of post-fire residues, 
unburned soils, and vegetation. Similarly, wildfire specific factors such as oxygen availability, 
temperature, and fuel moisture may result in different alterations to terrestrial sources of DOM 



 

79 

than observed in this laboratory study. Further, environmental transformations (e.g., photolysis, 
biodegradation) of soils and litter are possible, but were not considered in the laboratory 
experiments. Temporal variation in wildfire-burned detritus characteristics have been observed 
following cumulative rainfall events (Wang et al. 2016). Of particular importance for interpreting 
post-fire watershed responses is the timing and magnitude of rainfall, and proximity and extent of 
the burned area relative to drinking water intakes, ultimately influencing the mobilization of post-
fire forest floor detritus to source waters.  

Both the enrichment of N-DBP precursors and the poor response to coagulation observed 
in this controlled laboratory study are supported by findings from a post-wildfire field-based study 
where debris and sediments were mobilized to the CLP river following rainstorms (Hohner et al. 
2016). Water providers should be informed that post-wildfire runoff might contain an altered DOM 
composition significantly less amenable to coagulation than the background watershed DOM. 
Increased coagulant doses will likely be necessary, and pH may need to be lowered to optimize 
DOM removal, impacting solids handling processes and filter run times. While findings from this 
study suggest an altered DOM character, utilities may also experience an increase in influent DOC 
concentrations coupled with higher, or even extreme, sediment loads, resulting in compounding 
effects on water treatment due to substantial challenges from high turbidity levels. Exploring 
alternate water supplies, expanding storage capacity, adding a pre-sedimentation basin, and 
increasing upstream water quality monitoring with early warning systems are avenues utilities 
should take into consideration when preparing for, or coping with, wildfire. Additional 
recommendations for managing post-fire runoff and treatment challenges are discussed in Chapter 
6.  
 
 

 
 

 





 

81 

CHAPTER 6 
THE IMPACT OF WILDFIRES ON TREATMENT PLANT OPERATIONS 

AND DESIGN 

Wildfires and other extreme weather events present great challenges and risks to water 
utilities throughout the United States. In many cases, such events have caused treatment plants to 
either shut down, reduce flow, or deliver water that was of inferior quality or failed to meet 
regulations. These risks are due to changes in the frequency, duration, magnitude, and speed of 
raw water quality changes, specifically increases in turbidity and NOM. As presented in previous 
chapters, wildfires often result in increased solids loadings to plants in terms of ash content and 
runoff from soils due to loss of groundcover, and increased transport of terrestrial NOM of altered 
character. These two parameters – turbidity and NOM – drive the design and operation of water 
treatment plants. Other water quality parameters that can influence process selection and plant 
operations after a wildfire include algae, iron, manganese, and taste and odors. 

The purpose of this chapter is to provide guidance to utilities on the impact of wildfires on 
treatment plant operations and to develop design recommendations to increase treatment resiliency 
and reliability. Utility managers need to know what new processes or additional facilities they need 
to install to protect against future water quality excursions. The approach to this chapter is to first 
describe a conventional water treatment plant, followed by other common plant configurations. 
Once the major unit processes are described, limitations to each process in terms of water quality 
and loading rates will be presented. The chapter will conclude with design recommendations for 
increasing plant resiliency to better address post-wildfire water quality issues.  

Treatment challenges expected from wildfires include both short term and long-term 
issues. Short term issues that may occur in the weeks and months after an event are mostly due to 
increased turbidity due to ash from post-fire erosion, spikes in NOM, and pH and alkalinity 
changes. Longer term issues that can occur over several years include: 

 
 Increased turbidity from soils due to loss of vegetation – this can continue for years 
 Increased NOM 
 Changed character of NOM 
 Algal growth and associated byproducts: algal toxins and taste and odors that result 

from release of nutrients after a fire and warmer temperatures due to loss of shade cover 
 Iron and manganese 
 
The first focus of this chapter is on the primary initial impacts caused by turbidity and 

NOM on each unit process. A discussion of treatment challenges expected from wildfires due to 
other potential secondary impacts is also included. 

DESCRIPTION OF MAIN TYPES OF TREATMENT SYSTEMS 

Conventional and High-Rate Sedimentation 

A conventional treatment plant (Figure 6.1) consists of coagulant addition followed by 
flocculation, clarification via gravity sedimentation in large rectangular or circular sedimentation 
basins, and rapid rate granular media filters. Note that high-rate plate and tube sedimentation 



 

82 

processes are considered as conventional sedimentation in this discussion as they are governed by 
the same sedimentation theory as rectangular basins. Coagulant is needed to destabilize particles 
and to provide metal hydroxide floc for adsorption or co-precipitation of NOM. Since new particles 
are formed by precipitation, it is important to note that these new particles need to be removed 
along with particles present in the source water during the sedimentation and filtration processes. 
Coagulant addition also influences solids handling and disposal practices. It is important that 
chemical coagulation dosing and pH conditions be controlled such that the removal of both 
particles and NOM is optimized. Flocculation (slow mixing) is needed to promote particle growth 
through particle–particle contacts. The goal of flocculation in a conventional treatment plant is to 
make “settleable” floc, i.e., floc that can be readily be removed in a sedimentation basin. The 
surface loading (or overflow) rate for conventional sedimentation is in the range of 0.5 to 1 gpm/ft2, 
depending on the type of sedimentation process, nature of the raw water turbidity (mineral or non-
mineral) and water temperature. Addition of plates or tubes to sedimentation basins will reduce 
the footprint of the treatment process by providing additional sedimentation surface area which 
allows for higher hydraulic loading rates, in the range of 2 to 5 gpm/ft2. Granular media filtration 
follows sedimentation to remove any remaining particles. Filters typically consist of dual-media 
(anthracite or GAC over sand) with loading rates of 4 to 8 gpm/ft2. Filtered water is then collected 
in a clearwell, where disinfectants and corrosion control chemicals are added, and the water is 
stored prior to delivery to customers. 

 

 
Source: Becker et al. 2018. 
Figure 6.1 Schematic of a conventional water treatment plant 

Dissolved Air Flotation 

A dissolved air flotation (DAF) plant is similar to a conventional sedimentation plant 
except flocculated particles are removed by attachment to microscopic air bubbles and floating to 
the water surface (see Figure 6.2). Coagulant addition and flocculation are still used, but the goal 
of flocculation in this case is to produce a small floc that can be removed by attachment to air 
bubbles. Flocculation times needed for DAF facilities are on the order of 5-10 minutes (for 
example, 5 min for the New York City Croton Water Treatment Plant. Two-stage flocculation is 
commonly used. The typical design surface loading rate of the DAF process usually varies between 
6 to 8 gpm/ft2 -- significantly higher than the loading rate on a conventional sedimentation basin 
and higher than the footprint loading rates for high-rate plate and tube sedimentation processes. In 
addition, high-rate DAF processes have recently been developed at rates of 8 to 16 gpm/ft2. DAF 
is ideal for treating low turbidity waters and waters with high levels of algae and/or NOM. 

 

 
Raw Water

 
Rapid Mix

Chemical
Addition

 
Conventional

Sedimentation

 
Filtration

 
Clearwell

 
Flocculation

(HDT ~ 30 min)



 

83 

 
Source: Becker et al. 2018. 
Figure 6.2 Schematic of a DAF plant 

Contact Clarification 

Contact clarification is a category used for a variety of processes that includes solids-
blanket clarification, ballasted-sand clarification, and contact adsorption clarification. Although 
each of these specific processes is different from a mechanical perspective, they all work by 
enhancing particle removal via particle–particle or particle–media contacts. Of these, contact 
adsorption clarification is limited to low turbidity waters with low to moderate TOC levels. Higher 
turbidity and TOC (and higher coagulant dosages) result in excessive clarifier flushes and reduced 
plant production. Solids blanket and ballasted-sand clarifiers often have difficulty with algae, but 
can treat high turbidity source waters. 

Direct Filtration 

Direct filtration plants are similar to conventional or DAF plants without a 
sedimentation/clarification step. Flocculation may or may not be included. If flocculation is not 
included the plant is often referred to as an in-line filtration plant. If flocculation is included, 
shorter times on the order of 10-15 minutes are normally practiced. A schematic of a direct 
filtration plant is included in Figure 6.3.  Because the filters are the only means of removing solids, 
direct filtration is limited to very high-quality source waters with low turbidity and low levels of 
NOM and algae. 

 

 
Source: Becker et al. 2018. 
Figure 6.3 Schematic of a direct filtration plant 

 
Flocculation

(HDT ~ 5 min)

 
Raw Water

 
Rapid Mix

Chemical
Addition

 
Filtration

 
Clearwell

Dissolved
Air Flotation

 
Flocculation

(HDT ~ 10 min)

 
Raw Water

 
Rapid Mix

Chemical
Addition

 
Filtration

 
Clearwell



 

84 

IMPACT OF POST-WILDFIRE WATER QUALITY CHANGES ON UNIT PROCESSES 

After a wildfire, the range of source water turbidity levels can be quite significant compared 
to normal operations. For example, in several studies, there have been measurements of turbidities 
on the order of >>100 NTU (citation needed). Treating these extreme turbidities is unrealistic, and 
under these conditions, the utility should close down the intake if possible to avoid numerous 
treatment issues and the possibility of producing unsafe water, contaminating the distribution 
system. For the sake of discussion, we will examine the case of a plant that needs to treat water at 
an upper source water turbidity value of 50-100 NTU.  

The plant descriptions and unit process loading rates discussed above are applicable to 
water treatment plants under “normal” source water quality conditions. The performance of each 
unit process in a plant is dependent on the water quality it experiences and the hydraulic loading 
rate. In general, poorer water quality requires a decrease in the loading rate to produce acceptable 
treated water quality, and in severe cases, plants need to shutdown altogether. Since the 
performance of each unit process is dependent on the performance of prior unit processes, the 
following begins with a discussion of the impact of raw water quality excursions on 
coagulation/rapid mix and follows through the plant – flocculation, clarification, filtration, and 
disinfection. This discussion is presented with the aim of continuously meeting targeted finished 
water quality goals and regulatory requirements. 

Coagulation 

The performance of all downstream processes and the quality of finished drinking water is 
dependent on proper coagulation. Optimum coagulant conditions are a function of the required 
coagulant dose needed to neutralize the charge on NOM and particles, pH, and the presence of 
enough alkalinity so hydroxide floc can form. Under- and overdoses of coagulant can result in 
poor flocculation, high settled water turbidity, high filtered water turbidity and inadequate 
disinfection (due to pathogen shielding). Likewise, high pH adversely affects coagulation by 
decreasing the charge on alum and can also lead to high filtered water aluminum levels. Low 
alkalinity can result in poor floc formation, but very high alkalinity impacts the ability to decrease 
pH by coagulant or acid addition. Changes in raw water quality due to wildfires can stress the 
ability of any plant to ensure optimum coagulation.  

The impact of increased solids or NOM as a result of a wildfire on coagulation depends on 
what parameter is driving the optimum coagulant dose. In most cases, NOM is the master variable 
that dictates optimum coagulant dosing strategies, so increases in turbidity generally have minimal 
impact, however, there are exceptions. For very high-quality waters treated by direct filtration or 
adsorption clarifiers, the coagulant dose is often controlled by turbidity. In these cases, post-fire 
increases in turbidity will likely lead to significant increases in the required coagulant dose. In 
addition to increased coagulant cost and residuals production, increased turbidity and coagulant 
doses will lead to shorter filters runs as noted below. For very high-quality waters treated by 
conventional treatment, an increase in turbidity may enhance the flocculation/sedimentation 
process such that a decrease in coagulant dose may be feasible. This is because when conventional 
sedimentation is used on high quality raw waters there are not enough particles for effective 
flocculation. Higher coagulant doses are often practiced to make enough metal hydroxide 
precipitate such that flocculation occurs.  

Increases in raw water NOM concentrations following a forest fire will almost always 
require an increase in coagulant dose which equates to increased particulate loading to downstream 



 

85 

processes. Failure to use the optimal coagulant dose would result in higher settled water turbidity, 
and adverse impacts on the filtration process.  

Wildfires can also impact raw water pH and alkalinity – both of which affect coagulation. 
Results from a WRF study that examined the effect of extreme weather events on water quality 
showed that in some cases heavy rain can result in an increase in alkalinity (when soils were high 
in limestone content) while in other instances alkalinity decreased (where it was just a dilution 
impact with no added alkalinity). pH and alkalinity are important parameters to monitor and can 
be controlled through chemical addition if available. 

The following practices are recommended for coagulation: 
  

1. Train utility staff to conduct jar testing on-site in order to support decision making and 
action during extreme weather events. Research has noted that utilities that were able 
to perform jar testing on-site were better able to responds to extreme turbidity and water 
quality excursions and avoid consequences such as turbidity breakthrough and potential 
boil water advisories. 

2. Pay close attention to assure the optimum coagulant dose and pH conditions are 
maintained. A wildfire that leads to water quality changes will likely lead to increased 
coagulant requirements in most cases. 

3. It may be necessary to increase the frequency of coagulant delivery during or after a 
wildfire. 

4. It may also be necessary to install chemical feed pumps with a higher capacity. 
Similarly, feed systems to adjust pH and/or add alkalinity may be needed to better 
respond to turbidity events. 

Flocculation 

Increased solids loading to a filtration plant will not impact the design or operation of the 
flocculation process. As mentioned above, with more particles, the flocculation process may 
improve in some cases – especially when the process is limited by contact opportunities (low 
turbidity waters). If the raw water turbidity increases dramatically then solids may settle out in the 
flocculation basin and would have to be periodically removed. 

The following practices are recommended for flocculation: 
 

1. Consider installing a means of removing silt that may settle in the bottom of the floc 
tanks. 

2. Evaluate the impact of increased solids production on residuals handling capacity and 
plan for how to handle additional solids loads during high turbidity events. 

Sedimentation 

Sedimentation basins remove approximately 90 to 98% of the applied turbidity under 
typical loading conditions. In order for the filters to function properly, settled water turbidity levels 
should be less than 2 NTU for dual media filters and less than 3 NTU for deep bed filters. Higher 
turbidity values will result in higher head loss and shorter filter runs. As an example, if a plant 
normally achieves 48-hour filter runs at a settled water turbidity of 1 NTU, it is not unrealistic to 
assume that the filter run length would decrease to 24 hours at 2 NTU and to only 18 hours at 3 
NTU, at the same flow rate. Given the typical performance of conventional sedimentation 



 

86 

(including plate settlers), raw water turbidity levels of 50 to 100 NTU can be adequately treated 
without causing downstream filtration issues. Note that increases in coagulant doses due to 
changes in raw water turbidity or NOM add to the solids loading that must be removed in 
sedimentation and ultimately handled and disposed of. Also note that post-fire increases in 
turbidity would require more frequent solids removal from the basins, so automated sludge 
removal systems should be installed. For example, assuming a turbidity: TSS ratio of 2:1, the 
following mass loadings of solids are produced as a function of raw water turbidity for a 10 mgd 
plant. As shown in Table 6.1, increases in raw water turbidity can result in thousands of pounds 
per day of solids that must be removed, collected, processed, and disposed of. 
 

Table 6.1 
Solids produced due to turbidity for a 10 mgd water treatment plant. The numbers shown 

do not include solids produced from coagulant addition. 
Turbidity  

(NTU) 
Mass Loading  

(lbs/day) 
2 83 

10 830 
100 4200 
200 8300 

Source: Becker et al. 2018 
 

Recommendations as a function of the type of clarification process are provided below. 
 
1. Conventional sedimentation (including plate settlers) 

a. Conventional sedimentation basins can adequately treat raw waters with turbidity 
values in the 50 – 100 NTU range. If turbidity is consistently above 100 NTU then 
a pre-sedimentation basin should be installed. 

b. It should be noted that the maximum turbidity levels that can be treated are a 
function of the type of turbidity. That is, inorganic clay turbidity settles more 
readily than turbidity caused by algae or other lighter density material. Elevated 
levels of non-organic turbidity (i.e., particles) may require an alternative 
clarification process such at dissolved air flotation (DAF). 

2. High-rate clarification 
a. DAF 

i. DAF can treat inorganic turbidities up to 10 NTU for extended periods of time. 
ii. No upper limit for algal based turbidity. 

iii. If (inorganic) turbidities exceed 10 NTU then consideration should be given to 
installation of a pre-sedimentation basin or converting the plant to conventional 
settling. 

b. Adsorption clarifier 
i. Limited to 10 NTU or less (regardless of type of turbidity). 

ii. If turbidities exceed 10 NTU then consideration should be given to installation 
of a pre-sedimentation basin or converting the plant to conventional settling. 

c. Sludge blanket clarifiers 
i. Can handle more than 100 NTU of inorganic turbidity.  

ii. Sludge blanket clarifiers can have difficulty with algae. 
d. Ballasted flocculation 



 

87 

i. Can handle very high raw water turbidities - greater than 100 NTU. 
ii. Ballasted flocculation clarifiers can have difficulty with algae. 

3. Enhance solids removal – in all cases, elevated turbidity levels will increase solids 
production. 

4. If turbidity is greater than 100 NTU, consider a pre-sedimentation basin. 

Filtration 

Granular media filters are the final particle removal process in drinking water treatment 
plants. As particles are removed in a granular media filter head loss accumulates and eventually 
the filter needs to be backwashed. If the time between backwashes is too short, then the plant 
cannot produce enough water to meet demands. In addition, more wasted backwash water will be 
produced than can be adequately handled.  

Historically, rapid granular media filters consisted of monomedia sand, typically 24 inches 
of 0.5 mm effective size (ES). These filters were designed to operate at a maximum loading rate 
of 2 gpm/ft2. They have given way over the years to dual media filters that typically consist of 20 
to 24 inches of 1 – 1.1 mm ES anthracite over 10 to 12 inches of 0.5 mm ES sand. Because of the 
larger media diameter and greater bed depth, these filters can store more particles and can therefore 
operate at high loading rates – 4 to 6 gpm/ft2. Deep bed filters, those with 5 to 6 feet of anthracite, 
an even larger ES (maybe 1.4 mm) and over 12 inches of sand typically operate at loading rates of 
8-12 gpm/ft2.  

The effectiveness of any of these filter media designs is predicated on effective coagulation 
and the applied turbidity. Effective coagulation is needed to destabilize particles so that they can 
be removed by sedimentation and filtration. Particles not removed in sedimentation enter the 
filters, where they are removed and contribute to head loss. From an operations perspective, a 
useful parameter for evaluating filter production is the unit filter run volume (UFRV). The UFRV 
is the volume of water produced per square foot of filter area over the course of a filter run. The 
UFRV should average at least 7,500 gallons per square foot under normal water quality conditions 
when the settled water turbidity is less than 2 NTU for filters operating at a common filtration rate 
of 4 gpm/ft2. This means that 7,500 gallons of water are produced per square foot of filter area 
between backwashes. This equates to roughly 30 hour filter run lengths at a filtration rate of 4 
gpm/ft2. The minimum desired UFRV is greater than 5,000 gallons per square foot under 
challenging conditions which equates to roughly 20 hour filter runs at 4 gpm/ft2. Values lower than 
this result in excessive waste backwater production and frequent backwashing that makes it 
difficult for the plant to meet its production goals when producing filtered water with less than 0.1 
NTU. Table 6.2 shows UFRV values as a function of filtration rate for a 24-hour period.  
 



 

88 

Table 6.2 
UFRV as a function of filtration rate for a 24-hour filter run 

 UFRV (gallons/ft2) 
Filtration Rate 

(gpm/ft2) 
20 hours 24 hours 36 hours 48 hours 72 hours 

2 2,400 2,880 4,320 5,760 8,640 
4 4,800 5,760 8,640 11,520 17,280 
6 7,200 8,400 12,960 17,280 25,920 
8 9,600 11,520 17,280 23,040 34,560 

 
An increase in raw water NOM following a forest fire would require an increase in 

coagulant dosage, which equates to increasing particulate loading to downstream processes. 
Failure to use the optimal coagulant dose would result in higher settled water turbidity. This would 
result in higher filter head loss and shorter filter runs and hence more backwash water. In addition, 
inadequate coagulant dose can lead to poor particle removal in filters, and as a result high effluent 
turbidity and early turbidity breakthrough. 

These operational constraints suggest the following for filter media designs: 
 

1. Filtered water turbidity should always be < 0.1 NTU. 
2. Maximum applied turbidity to filters to meet these criteria: 

a. Monomedia filter: 
i. Loading rate: 2 gpm/ft2 

ii. UFRV  ≥  3,000 gal/ ft2 under extended water quality excursions 
iii. Maximum applied turbidity: 1 NTU 

b. Dual-media filter: 
i. Loading rate: 4-6 gpm/ft2 

ii. UFRV  ≥  5,000 gal/ ft2 under extended water quality excursions 
iii. Maximum applied turbidity: 1-2 NTU 

c. Deep bed dual-media: 
i. Loading rate up to 12 gpm/ft2 

ii. UFRV  ≥  12,000 gal/ ft2 under extended water quality excursions 
iii. Maximum applied turbidity: 2-3 NTU 

3. Recommendations to increase robustness: 
a. Consider deeper bed, larger diameter media filters to increase solids storage. 
b. Address media size depending on pilot testing or state regulations.  
c. Inspect current filters and conduct a filter surveillance to ensure media is in good 

condition (e.g., right size, no mudballs, etc.). 

Membranes 

Membranes (microfiltration or ultrafiltration) are commonly used in place of granular 
media filters at utilities throughout the country and the use is increasing. Particle removal in 
membrane systems is by straining – not by transport and attachment mechanisms that work in 
granular media filters. If the particulate loading is too high, the membrane flux declines which can 
impact plant production. This leads to increase flushes to remove the particulate matter which 
impacts residuals handling. Finished water quality is not normally affected since the membranes 
are absolute barriers. NOM also affects the rate of membrane fouling. When membranes become 



 

89 

fouled, they need to be chemically cleaned. Post-fire water quality changes can overwhelm 
membrane plants, especially when sedimentation is not practiced. Increases in turbidity and NOM 
can result in flux declines and increased fouling. In addition, firefighting foams can sorb to 
membrane surfaces and cause excessive fouling. 

DESIGN RECOMMENDATIONS FOR UTILITIES UNDER THE THREAT OF 
WILDFIRES 

In addition to the raw water quality, the selection of the optimum treatment processes for 
any given plant is also a function of site-specific conditions (e.g., space limitations) and operational 